

TEST REPORT

APPLICANT

Chi-Mei Corporation
 No. 59-1, San Chia, Jen Te Shiang,
 Tainan County, Taiwan, R.O.C.

SAMPLE DESCRIPTION

One (1) pack of submitted samples said to be :
 Item name : Acrylonitrile-Butadiene-Styrene Copolymer
 Item/Style No. : Polylac® PA-727
 Quantity : 1 pack
 Color : Natural
 Country of original : Taiwan
 Date sample received : Mar. 04, 2005
 Date test started : Mar. 05, 2005

TEST CONDUCTED

Test for acrylonitrile copolymers and resins

As per the U.S. (FDA) Code of Federal Regulations title 21 part 181.32

Test samples : Submitted samples

<u>Testing item</u>	<u>Results</u>	<u>Limit</u>
(1) Acrylonitrile monomer extractives in distilled water	<0.0003	0.003
(2) Acrylonitrile monomer extractives in 3% acetic acid	<0.0003	0.003
(3) Acrylonitrile monomer extractives in <i>n</i> -heptane	<0.0003	0.003

Unit : mg/in²

Remarks : FDA = Food and Drug Administration
 mg/in² = Milligram per square inch based on the residue by weight of the
 food-contact surface of the sample
 < = Less than

CONCLUSION

<u>Test Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted samples	Acrylonitrile copolymers and resins – U.S. (FDA) 21 CFR part 181.32	Pass

– END –

Prepared and checked by :
 For Intertek Testing Services
 Taiwan Limited




Jacob Lin
 General Manager

This report shall not be reproduced except in full, without the written approval of the laboratory.

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

全國公證檢驗股份有限公司

114 台北市內湖區瑞光路 423 號 8 樓

Tel : (+886-2) 6602-2888 · 2797-8885 Fax : (+886-2) 6602-2410